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Number | Requirements | Observed / Measured | Result
5.4 Physical requirements and characteristics
544 When tested as specified in 7.3.2, the minimum Bending Strength MOR (MPA)
Mechanical |modulus of rupture of the sheets, expressed in
characteristi|[megapascals, shall be as specified in Table 6. Df,"'la'ed - Wet condition Category A Class 3
cs _|The MOR shall be the average of the values| Y2“¢
Bending  |obtained from testing the samples in bOth sampieno | Direction 1 | Direction2 | Average
strenath directions.
(MORE)! _|NOTE For non-homogeneous e.g. coated sheets, ! 20,59 10,49 15,54
Table 6 refers to the apparent MOR. 2 23,06 10,80 16,93
Modulus of . ;
elasticity Category A and B sheet strengths are specified in 3 21,48 12,39 16,93
the wet condition (see Table 10). 4 2034 10.42 1538
(MOE) ) s , )
Category C and D sheet strengths are specified
] - o 5 18,96 9,82 14,39
in the ambient condition (see Table 10).
The manufacturer shall specify the characteristic| _AY"- 20,89 10,78 15,84
value for mechanical strength. Characteristic| Requirement of the standard for
values of bending strength are based on|Average Modulus of rupture in both 13
statistical data on results of tests in ambient directions (MOR)
condltiops. The statistical interpretation pf te§t Measured Value for Average
results ss- based on the procedurg prescribed in Modulus of rupture in both 15.84
EN '199'?"2;)[026 ;Eu\l;ocodi — Basis of structural directions (MOR)
esign, 1a .e -1, VX, un nown?. Declared Characteristic Value of
If a correlation has been established (see Annex Bending St th 13,00
B) between the MOR from production control and ending Streng
the MOR from products as delivered, the k-value| Measured Characteristic Value of 13.28
of V xknown can be used. The minimum Bending Strength '
modulus of rupture of the sheets in the weaker ] .
direction shall be not less than 70 % of the| Requirement of the standard for Minimum
specified value in Table 6 for the average of theModulus of rupture for bending ( 70 % of 9,10
two directions. This requirement does not apply to|the specified value in Table 6)
textured sheets. -
The modulus of elasticity of the sheets, Measured Value Of M|n|m|:lm 9,82
Modulus Rupture For Bending c

expressed in Giga- or Megapascals, shall be
specified on test results of tests in ambient
conditions. The MOE shall be the average of the
values obtained from testing the sampling in both
directions with indication of the standard
deviation.

It is up to the manufacturer to determine the MOE
for information purposes, i.e. with type testing.

Table 6 — Minimum modulus of rupture (MOR)

min. MOR in the wet min. MOR in the ambient
condition Mpa laboratory conditions MPa
Classes | CategoriA&B | Classes | CategoriC& D

1 4 1 4

2 7 2 7

3 13 3 10

4 18 4 16

5 24 5 22

Where manufacturers state minimum product MOR this
should be at the 4 % acceptable quality
level (AQL).

NOTE For textured sheets, the MOR cannot be
calculating mechanical performance. /
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54.2
Apparent
density

The manufacturer shall specify in his
literature the minimum apparent density for
each category and each class of sheet.
When tested in accordance with the method
specified in 7.3.1, the ensity shall be not less
than this value.

Sample No.

Apparent Density (g/cm3)

Declared Value

Minimum 1

1

1,27

2

1,27

3

1,27

Average

1,27

543
Moisture
movement

The manufacturer's literature shall state the
percentage value of linear sheet moisture
ovement

measured when the sheet is exposed to a relative
humidity change from 30 % to 90 %. The stated
value shall be determined in accordance with
7.3.7 using the test method given in Annex C.

=i

Sample No.

Moisture Movement (%)

Declared Value

Maximum 0,10

1

0,07

2

0,07

Average

0,07

5.4.5 Water
impermeabil
ity for
Categories
A,BandD

When tested in accordance with 7.3.3, traces
of moisture may appear on the under face of
the sheet, but in no instance shall there be
any formation of drops of water.

Sheets tested in according with 7.3.3, traces of
moisture and formation of drops of water did not
appear on the under face of the sheet.

5.4.6 Water
vapour
permeability
for Category
D

For flat sheets used as rigid underlays, the water
vapour resistance value p shall be determined
according to 7.3.4 and shall be specified in the
manufacturer's literature.

The p value obtained from the test shall not be
higher than the value specified by the
manufacturer.r.

NA

5.5.2
Freeze-
thaw for
Categories
A,Band D

When tested in accordance with 7.4.1, after
100 freeze-thaw cycles for Category A and
25 cycles for Category B and D, the ratio RL
as defined in 7.4.1.4 shall be not less than
0,75.

RL: 0,91

5.5.4 Warm
water for
Categories
A, B, C and
D

When tested in accordance with 7.3.5, after
56 days at 60 °C, the ratio RL as defined in
7.3.5.4 shall be not less than 0,75.

RL: 0,82

5.5.5 Soak-
dry for
Categories
A, B, C
and D

When tested in accordance with 7.3.6, after
50 soak-dry cycles for Category A and 25
cycles for Categories B, C and D the ratio RL
as defined in 7.3.6.4 shall be not less than
0,75.

RL: 0,93
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5.7 Product|The manufacturer shall include the following
information |in his literature:

a) designation of the sheet:

1) type of product: NT (see 5.1.1);

2) name of the sheet;

3) category;

4) class;

5) level of tolerances.

b) nominal values for:

1) thickness;

2) length and width.

¢) minimum apparent density;

d) instructions relevant to the handling and
installation.

Usied Abbreviations Meaning of Abbreviations
C This result complies with the stated condition(s)
NC This result does not comply with the stated condition(s)
NR This test is not requested
NA This test is not applicable for this sample
X This test could not be done with the capability of the laboratory
ND This Test is not evaluated since declaration/conditions are not stated
EB This test is not done due to the breakdown of the equipment
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